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HAPPY ARTS&CRAFTS(NINGBO)CO.,LTD    
HAPE INTERNATIONAL (NINGBO) LTD 

   

9-27 NANHAI ROAD, DAGANG INDUSTRIAL CITY,  
BEILUN, NINGBO, CHINA PC:315800 

   

 
 
The following samples were submitted and identified by/on behalf of the client as:  

DANTE PUSH AND GO    

Item No. : E0363，E0363A  

Country of Destination :  GLOBEL  

Labeled Age Grading      : 12M+  

Requested Age Grading  : 12M+  

Age Group Assessed by SGS As Per Age 

Guideline 

: OVER 12 MONTHS  

Age Group Applied in Testing : OVER 12 MONTHS  

Sample Receiving Date   :  DEC 11, 2018  

Testing Period   :  DEC 11, 2018 TO DEC 20, 2018  
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Test Requested Conclusion 

For compliance with the Australian/New Zealand Standard on Safety of toys:- -- 

AS/NZS 8124-1:2016 – Safety of toys – Part 1: Safety aspects related to 
mechanical and physical properties 

PASS 

AS/NZS 8124-2:2016 – Safety of toys – Part 2: Flammability PASS 

1. 

AS/NZS 8124.3: 2012 + A1:2016 – Safety of toys – Part 3 – Migration of 
Certain Elements  

PASS  

 
******** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) ******** 

 
Signed for and on behalf of  
SGS-CSTC Standards Technical  
Services Co., Ltd. Shenzhen Branch Testing Center 

 

 
 

________________________ ________________________ 

 

Liu Junjie, Tony Ouyang Qin, Cansy  
Section Manager Operation manager  
CNAS Approved Signatories CNAS Approved Signatories  
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Results: 
        
AS/NZS 8124-1:2016 – SAFETY OF TOYS – PART 1: SAFETY ASPECTS RELATED TO MECHANICAL 
AND PHYSICAL PROPERTIES 
  
AS SPECIFIED IN AS/NZS 8124.1:2016 – SAFETY OF TOYS – PART 1: SAFETY ASPECTS RELATED TO 
MECHANICAL AND PHYSICAL PROPERTIES 
  
Clauses relevant to the item: 
  

Clause Description Result 

4 Requirements  

4.1 Normal use Pass 

4.2 Reasonably foreseeable abuse Pass 

4.3 Material  

4.3.1 Material quality (Visual Examination)  Pass 

4.4 Small parts  

 4.4.1 For children under 36 months Pass 

4.6 Edges Pass 

4.7 Points Pass 

4.8 Projections Pass 

4.11 Cords and elastics Pass 

4.13 Holes, clearances and accessibility of mechanisms Pass 

Annex B Safety-labeling guidelines and manufacturer’s markings  

B.2 Safety-labeling guidelines  

B.2.1 Label definition and location  Pass 

B.2.2 Age grading Pass 

B.4 Manufacturer’s Markings  Pass 
 
      
AS/NZS 8124-2:2016 – SAFETY OF TOYS – PART 2: FLAMMABILITY 
  
AS SPECIFIED IN AS/NZS 8124.2:2016 – SAFETY OF TOYS – PART 2: FLAMMABILITY 
  
Clauses relevant to the item: 

Clause Description Result 

4.1 General Requirements Pass 
  
Type of gas: Butane gas used in the test burner  
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AS/NZS 8124.3: 2012 / Amdt 1:2016 – Safety of toys – Part 3 – Migration of Certain Elements 
  
Method: With reference to AS/NZS 8124.3: 2012 / Amdt 1:2016 
Analysis was performed by Inductively Coupled Plasma Optical Emission Spectrometer (ICP-OES) 
  

Test Item(s) Pb Sb As Ba Cd Cr Hg Se 

MDL (mg/kg)  5 5 2.5 10 5 5 5 10 

Permissible Limit (mg/kg) – Other than 
Modeling Clay 

90 60 25 1000 75 60 60 500 

Permissible Limit (mg/kg) – Modeling clay 90 60 25 250 50 25 25 500 

Specimen 
No. 

Alias 
No. 

Tracing 
No. 

Mass of trace 
amount (mg) 

Adjusted Soluble Result(s) (mg/kg) 

1 1 1 / ND ND ND ND ND ND ND ND 

2 1 2 32.0 ND ND ND ND ND ND ND ND 

3 1 3 / ND ND ND ND ND ND ND ND 

4 1 4 33.9 ND ND ND ND ND ND ND ND 

5 1 5 / ND ND ND ND ND ND ND ND 

6 1 6 / ND ND ND ND ND ND ND ND 

7 1 7 / ND ND ND ND ND ND ND ND 

8 1 8 / ND ND ND ND ND ND ND ND 

9 1 9 / ND ND ND ND ND ND ND ND 

  
Specimen Description: 

1. Transparent lacquer coating on plywood (Body) 

2. Light orange coating on plywood (Wheel, tail) 

3. White coating on plywood (Pattern) 

4. Orange coating on plywood (Pattern) 

5. Cream plywood (Body) 

6. Black soft plastic (Wheel) 

7. Apricot rubber (Tail) 

8. Apricot plastic (Pedestal) 

9. Orange fabric cord (Tail) 
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Note: - mg/kg = milligram per kilogram 

 - mg = milligram 

 - ND = Not Detected (lower than MDL)  

 - MDL = Method Detection Limit  

 - Results of soluble elements shown are of the adjusted analytical results 

 - As received, test portion of black coating on plywood (Eye, nose, mouth) is(are) less than 10 mg, 
therefore such component(s) was(were) not tested for migration of certain elements, as specified 
in AS/NZS 8124.3: 2012 / Amdt 1:2016, Clause 7 – Selection of Test Portions  

 - Result(s) of specimen No.1, No.4 & No.5 is(are) extracted from report No. T51810270303TY 

 - Result(s) of specimen No.2 is(are) extracted from report No. T51810261682TY 

 - Result(s) of specimen No.3 is(are) extracted from report No. T51810221570TY 

 - Result(s) of specimen No.6 is(are) extracted from report No. T51810280381TY 

 
N.B. :  -     Only applicable clauses were shown. 
 

 
Sample Photo:  

 
                                            

 
 
 

SGS authenticate the photo on original report only 

 
 

*** End of Report *** 
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